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[ . Sample Description #£ 5 #iR

Sample
Model 105555

MRS

Sample Name Li-ion Polymer Cell
FE AR T REY S

Manufacturer
& 7
Address
Hhohtk

Factory
T
Address
Huhk

Manufacturer’s
contact
information

HE B RE B |
Cell Size

Trade Mark Cell Shape Prismatic B3t R~ (55.7x55.2x10.5)
% RS ST Wz mm
(57D E TR BRI (LxWT)
. Limited
Nominal Rated
: 5000mAh Charge
Voltage Capacity 19.95Wh Voltage

FRRRHLE BerE Fo HL PR R

Maximum

Continuous
Standard Charge End Charge

Charge Current 1000mA Current 5000mA Current
—;‘ 1 =) #® 7
PRV TS L FRLR BRESER LR HL

L

Maximum
Standard Continuous
Cut-off Voltage Discharge Discharge
AR I B R ' Current 1000mA Current
PRI E LI BN
LI

5000mA

Cell Number 1PC Cell Model
HEHGHE CrYitRss
Sample
Sample Mass 63.79 Phys_ﬁ:_al Approximate Silver Cuboid
HEREE ' description BRI KT i
FERYIBETEA
Completing

Recgq\g?ﬂgy?ate 2024.11.08 Date 2024 .11.22
56 H 3

105555
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UN38.3 Test Report

II.. Standard #5?

UNITED NATIONS “Manual of Tests and Criteria” (ST/SG/AC.10/11/Rev.8 Section 38.3)
B CRRIGAIFRHE T 55 )\ BT hi s 38.3 5.

lI. Test Item JRTH H

T.1. X Altitude simulation 1= & #41) T.5. X External short circuit #MB %5 i
T.2. X Thermal test J& & X5 T.6. [JImpact f#3fi/ I Crush #f /&
T.3. X Vibration #£z/ T.7. [ Overcharge iZ7t H

T.4. X Shock Mt T.8. [XIForced discharge # il i

IV. Test Method and Requirement Jlli& /5 = A1 E K

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall
be conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FH AR [ B4 H S B Rt B 32 I i3 AT 56 T.1 28 T.5. 56 T.6 Fl T.8 F A b A7 H AR RIS i ra sty . 38
T.7 ATDME R E SRR RS T.1 28 T.5 i o RS 1 Fdb gk 47, DAAEIINAZR i 7o i H e RS
Rechargeable lithium cells of C01~CO05, at first cycle in full charged states;
Rechargeable lithium cells of C06~C10, after 25 cycles ending in full charged states;
Rechargeable lithium cells of C11~C15, at first cycle at 50% of the design rated capacity;
Rechargeable lithium cells of C16~C20, after 25 cycles ending at 50% of the design rated capacity;
Rechargeable lithium cells of C21~C30, at first cycle in full discharged states;
Rechargeable lithium cells of C31~C40, after 25 cycles ending in full discharged states;
AT 78 LA LIS CO1~CO05, 55— N7e i i Jil 1] 56 42 78 HURAS s
A 78 B LS CO6~C10, 25 /> 70 i L 1 )5 76 4 7 HUIRAS
A S A LT C11~C15, 55— Fe iU A ] 50% it A 7 IR s
A TS A LR C16~C20, 25 N7 i L 1 50% st i AE 2 IR A
AT 78 LA LIS C21~C30, 55— N Fe i i i 1] 56 4 LIRS s
A 78 B LS C31~C40, 25 /N 7n i A )i 58 4T IR AS «
CAA stands for cell sample number NCT240461408X-CAA, A=0-9.
CAA fRRE HUSFEIR 45 NCT240461408X-CAA, A=0-9.

Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%.
IR REERE: 15-25C, MEHEAE: 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
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77 UN38.3 Test Report
, ATHUTFALIHE:
Ji AR (%)=(M1-M2)/M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".
. ;cﬁ;lﬂ M1 2RI AT B, M2 235 E. R ERRAEL TR EIE, R TR
HIUR

Mass M of cell or battery Mass loss limit
P, 205 B 7 ) ol Jo 5 45 R BR A
M<1g 0.5%

1gsM<75¢g 0.2%

M>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

BE R 150 LLE B g e HAb A B s e i s i, BB S e i R Y i k. CREE

Mg, WosRE . B , RERRERET BRI REE.

In test T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

FENAK T 2 T4, S BB LTSRN it s, TR A, IEEEMARH
OB L AR TR 5 I T B AN T AR AT X — B0 T B R [ 90% . A 5% B R (3R AE H T 58 2 i H R
5 R P S A L 7

T.1. Altitude simulation & E 3L

Test method MR 5%

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C).
TG AT F VB AR B 45 T EUIR T 11.6 kPa FIFREEIR J (2045°C) FAEE D 6 /N o
Requirement E3R
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.
HUS AT ZTC B e . o< oA TomiMTeke K, I HARAN 50 B Bl d it e 56 /5 1R T 2% H
JEANN T HAE AT X — 350 /T H K A 90% .

T.2. Thermal test {5 iR

Test method A7

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20£ 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Report No. i % 45 : NCT240461408XB1-1 Page 4 of 19 %4 713L 1971
Hotline: 400-8868-419 Tel: 86-755-23218380 http://www.ncttesting.cn




UN38.3 Test Report
6 /NI, A BRI IR T 55 T-4042°C
E‘J%ﬁ?ﬁﬁﬁli&“Gd\ﬁ Wj/\ﬂ‘( fL/mF”ZIEﬂE’JBﬁj(HTlﬂlﬂﬁmjj 30 7ref. MCRRFFEE AT, HTER10
WAEIR, BB K A a6 v O A e 7 PR 45 0E P (2045 °C) N AE L 24 /NI o T RS s A ey, 255 T
Uity 1 6 Ut ()N ) 22 /0 N g 12 /N
Requirement ZE3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

@u%ﬂ%/‘iﬁ%/’%/}?’ﬁ TR ToRER . TCRERATCE K, IF HARS 1 O B A AR 0 AT i H
JEAN T HAEEATIX— 56 A L 1 90% .

T.3. Vibration 3z3l

Test method MR 5%

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

HLOS R LV S [ T PRl & G, (A RO, FEREHER ] SEHE R IR 8. IRSD N 2 IE5Z 3,
S RAE 7 Hz A1 200 Hz 2 18], F3E3) 7 Hz, BN 15 704h . X—IRS R =/ HAHTE B AT H
O X T WA — T M AR AT 12 I, BIAR 3 /N e — MRS T R A2 S i T .

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

PEX B AT, PSS B E AN 12 Toa iyt CRAS AN Rl ), A Sl 12 T2
R CRABLHIE) A AT .

For cells and small batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency

increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200 Hz.

X RGESANAS . A 7 Hz IFah, AR5 1 gn BRI L, B RIRARIA ) 18 Hz. SR 5 KRR PR 1R 1E
0.8mm CEfifg 1.6mm) , FHIEINARE H 2 E(E IE B A 2] 8 gn (WFRZN 50 Hz) o KU F sk FE fR+F
£ 8 gn ELESHARIG NE) 200 Hz.

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

XPRIBSE: M7 Hz JFah, TREF 1 gn BIs R IIE B, BB IAS] 18 Hz. AR5 R RIEIRFF/E 0.8mm
CEAife 1.6mm) , FFIGINAEE B 2NEEMEE AR 2 gn (JRL18 25Hz) o A UE(E NS B R FFTE 2 gn
H ARG N3] 200 Hz,

Requirement ZE3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

@u%ﬂ%/‘iﬁ%/’%/}?’ﬁ TR ToER . TCRERATCE K, IF AR O B A AR 6 AT i H
JEAN T HAEEATIX— 58 A L 1 90%

T.4. Shock ¥t

Test method MR 5

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
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UN38.3 Test Report

support all mounting surfaces of each test battery.

B FE AT EE I NI SR R A IR IR A B b, SO SRR A B I BT 26 T .

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of
6 milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

13 LA SRR FE 150 gn R 1] 6 ms (20 32t A, KT L A0 I
I B2 50 gn ARk phHFEE IR 1] 11 ms 124 IR 52 b ik o

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

BN IR 32 2 IR SRy, AR B2 7 AR i i i B R R o /NI R 8 JBk o R 82 ] Dy 6
ms, KA R Bk 4R 2N 1] 9 1 mise TS THTFR 2 2R FH SR 55053 PR e /) D6 {1 ek 22

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Acceleration(g, ) = w“r Liiaih

Small batteries \ mass* ) 6 ms

whichever is smaller

50 g, or result of formula

[/ 30000

Acceleration(g,) = ;| =+
\mass* )

Large batteries

whichever is smaller

* Mass is expressed in kilograms.

Lt B/ NEARL e JK i RE A [a]
AN 150 gn B iHRE R AR E 6ms
100850

)

mass

KA it 50 gn =545 R SR /N IE

IR (gnd = [(

T (gn) = (30000)
mass

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

B FC B F VB ZBAE = ELAH 3 B O B M 22 2 77 R (B TT [ 2 52 =iy, BERFEROT &% =
ke, BIRERZ 18 ki,
Requirement ZE3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

SR ARSI B, TERRAE . TERERRIEAR A, I ELAGAN R B E TR0 i T
FEAR /N T HEEHEATI%— k36 A FbL P A 90%.,

T.5. External short circuit #2555 5%

Test method MR 5%

The cell or battery to be tested shall be heated for a period of time necessary to reach a
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UN38.3 Test Report

homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small batteries,
and 12 hours for large cells and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to
one short circuit condition with a total external resistance of less than 0.1 ohm.

TR0 F R R T N — BN ), DAL A T i 2 SRS 8 A 3 57+4°C o nFAS 8] 1) H 2 i H
OB L R RO R BT SR TR E 1, I AN IR FAS 8] 75 PPl R0 5 o a0 SRR AN I FNF AL ANBF VA5 (138, 56T/
FEL RS R /)N R 5 2R I T RS 2220 6 AN/, TR A it 2 /D TROE 12 AN o SR 5 A LS B
HILAE 57+4°C N2 AL/ T 0.1QIF T BR 2% F

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

L A 2 ) P s g L b e T E ] 3 5744 °C 5 /D RFSE 1 /NI, B ORHIE, Aol R R T R
S0 AR A B R OIR S B — 2 BLR

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

T AR v RN B 2220 BOZAE PR B IR B R 2R 47 .

Requirement ZE3k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

HO AT AN e iR FE AN 170°C, JF HAE RIS A2 vh S50 5 6 /DI R iR, Temi, Joie K.
T.6. Impact / Crush #E& /3 E

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
WP - B CEHTEHRKTET 18.0 =K UL ER R FIE HE)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a
height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

ORE HC B RO LR e PG R I b, — 4R 316 BUASE MBI e 0, B ER 15.8 2K
+0.1 2K, KEED 6 HK, sl KimiiREE, M oFZKE. K—H 9.1 T5x0.1 T 70 K HEEMN
6122.5 JHUK P V& 2 A AR AR A SCAL T — AN LA EEE A« X ¥ 4 A B 70 /) P 3 BT B0
LS. T EPIESGEIE M T 51 %R 5K SR IR 90 2% T .

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact.

SR R, N P IE AR AT IR S BB U L BV B AR 15.8£0.1 20K i R T A N H .
e e — .

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)
NRPT- FTE GEH THRAE, SR, B m/A eSS M EA R S ER N T 18.0 22K
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first
of the three options below is reached.
W RS B A TR AP I 2 [AIBE I, HF ) BN R, 7R 58— Ml B EEKZ09 1.5
cm/s. FFEFSEHT, HEEIHBILL R =MiEn s —:
(a) The applied force reaches 13 kN + 0.78 kN;
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UN38.3 Test Report
he voltage of the cell drops by at least 100 mV;

T
T

c) The cell is deformed by 50% or more of its original thickness.
Jiti fN % 7735 %) 13 kN + 0.78 kN;
b) HELES T HL R B 252 100mV;
ST AR A 3 46 TR 1K) 50% 8 5E % .
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

—HIEF|R RS R TTRE 100mV BUE 2, B AR 20 Ik B J5UG JE LK) 50%, B ATRERR 5 7).

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

A T E AR 2 PSS 2 M e 0 P TRt s o ZH 8 T G B s 2 M G~ 3B R TR o[BI T2 HELES 82 N 5 G i 2
LT )i s
Each test cell or component cell is to be subjected to one crush only. The test sample shall be

observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

B B S B AN R A U — RS R ke . TRk 2L L 5¢ 6 /NN o 162008 FH 2 AT A it F A e
FRRE FEL S B L S A 3R AT o
Requirement ZE3k

Cell and component cells meet this requirement if their external temperature does not exceed 170C
and there is no disassembly and no fire during the test and within six hours after test.

HLS A LS AR AN st EEANEE TS 170°C,  H HAR RIS A2 58 J5 6 /it Ak, Toitt K.
T.7. Overcharge iZ 7 B

Test method MR 5

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

78 L FELUE A )36 PR A R B KRR 8 70 R LR B P 8 o TR R e /N FEL TS A
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

(@) il P HHE A 1) 78 L R AN KT 18 ARINF, 30 1 i /) B S FEL T e K 7 Pl P S ) 79 7 B 22 AR T
BRI
(b) I3 PR A ) 78 R R KT 18 BRI, i P i /0 L S P il i K7 L LS ) 1.2 £
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
IO MEAE AR BN BEAT o HEAT IS I (R 24 /N .
Requirement ZE3k

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.

75 L Lt N ZE AR B AR T ARG S5 7 K MR, kK.
T.8. Forced discharge 5&i i .
Test method MR 7%

Report No. i % 45 : NCT240461408XB1-1 Page 8 of 19 %871k 1971
Hotline: 400-8868-419 Tel: 86-755-23218380 http://www.ncttesting.cn




UN38.3 Test Report

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

BN HSEPA IR R T 5 12V BT AL Y5 AR SRR RS 0 R I A5 T 132 72 45 7 A R ORISR R IR R 2 R T SR
JEHL .

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

AR FELOS S — A3 2 K/ R R B A7 380 R R DR BRI /N AL . A RS R T LN ] (B Dy
h) 25T FES (A E 28 B Bk DURIS IR TBOE R (AL A
Requirement ZE3k

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

Jo RS B L PR S AR AR B A R ARG S 7 R e, TR K .
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UN38.3 Test Report

V. Test Data W% E

T.1 Altitude simulation 7= 4

Pre-test {4 A1l After test {36 J5 Mass Voltage after

loss test/Voltage
Mass Voltage Mass Voltage pre-test

ma | owE | omE | wE | RERR ) e e
@) (V) @) (V) (%) | i eI (%)

63.670 4.378 63.669 4.373 0.002 99.886

C02 63.628 4.375 63.627 4.371 0.002 99.909

C03 63.628 4.378 63.626 4.372 0.003 99.863

Co4 63.634 4.383 63.633 4.379 0.002 99.909

C05 63.620 4.384 63.618 4.379 0.003 99.886

C06 63.646 4.379 63.644 4.375 0.003 99.909

co7 63.636 4.378 63.635 4.374 0.002 99.909

Cco8 63.632 4.379 63.631 4.373 0.002 99.863

C09 63.663 4.379 63.661 4.375 0.003 99.909

C10 63.625 4.381 63.623 4.377 0.003 99.909

No. C01-C05: At first cycle, in fully charged states
%5 C01-CO05: S 1 7], EERHRS

No. C06-C10: After 25 cycles ending in fully charged states
%5 C06-C10: 2 25 PRHAN, ToanHRE
Notes 73 %: Ambient temperature ¥ 53 J%: 23.1 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratio is not less than 90%.

MWal)s, RGBT, Tl <. TR, BRERATTHE K. RIEEANT 90%.
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UN38.3 Test Report
T.2 Thermal test J& iR 5%:

Pre-test {4 A1l After test {36 J5 Mass Voltage after

loss test/Voltage
Mass Voltage Mass Voltage pre-test

it NS it o | RERR e s
@) (V) @) (V) (%) | i eI (%)

63.669 4.373 63.666 4.333 0.005 99.085

C02 63.627 4.371 63.624 4.330 0.005 99.062

C03 63.626 4.372 63.622 4.332 0.006 99.085

Co4 63.633 4.379 63.629 4.339 0.006 99.087

C05 63.618 4.379 63.615 4.338 0.005 99.064

C06 63.644 4.375 63.640 4.334 0.006 99.063

co7 63.635 4.374 63.632 4.334 0.005 99.086

Cco8 63.631 4.373 63.627 4.331 0.006 99.040

C09 63.661 4.375 63.658 4.333 0.005 99.040

C10 63.623 4.377 63.619 4.337 0.006 99.086

No. C01-C05: At first cycle, in fully charged states
%5 C01-CO5: 5 1 AMFHAH], EETBERE

No. C06-C10: After 25 cycles ending in fully charged states
%5 C06-C10: % 25 AN, ZEEARHRE
Notes J3:%: Ambient temperature ¥ 53 J%: 23.5 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratio is not less than 90%.

M5, FEdLEle. B, oA, BRI K. BEIEANT 90%.
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UN38.3 Test Report
T.3 Vibration ##3

Pre-test {4 A1l After test {36 J5 Mass Voltage after

loss test/Voltage
Mass Voltage Mass Voltage pre-test

it NS it o | RERR e s
@) (V) @) (V) (%) | i eI (%)

63.666 4.333 63.664 4.328 0.003 99.885

C02 63.624 4.330 63.622 4.326 0.003 99.908

C03 63.622 4.332 63.621 4.326 0.002 99.861

Co4 63.629 4.339 63.628 4.335 0.002 99.908

C05 63.615 4.338 63.613 4.334 0.003 99.908

C06 63.640 4.334 63.639 4.328 0.002 99.862

co7 63.632 4.334 63.630 4.328 0.003 99.862

Cco8 63.627 4.331 63.626 4.327 0.002 99.908

C09 63.658 4.333 63.656 4.329 0.003 99.908

C10 63.619 4.337 63.618 4.332 0.002 99.885

No. C01-C05: At first cycle, in fully charged states
%5 C01-CO5: 5 1 AMFHAH], EETBERE

No. C06-C10: After 25 cycles ending in fully charged states
%5 C06-C10: % 25 AN, ZEEARHRE
Notes J3:%: Ambient temperature ¥ 53 J%: 23.1 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratio is not less than 90%.

M5, FEdLEle. B, oA, BRI K. BEIEANT 90%.
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UN38.3 Test Report

Pre-test {4 A1l After test {36 J5 Mass Voltage after

loss test/Voltage
Mass Voltage Mass Voltage pre-test

it NS it o | RERR e s
@) (V) @) (V) (%) | i eI (%)

63.664 4.328 63.663 4.324 0.002 99.908

C02 63.622 4.326 63.621 4.320 0.002 99.861

C03 63.621 4.326 63.619 4.321 0.003 99.884

Co4 63.628 4.335 63.626 4.331 0.003 99.908

C05 63.613 4.334 63.612 4.329 0.002 99.885

C06 63.639 4.328 63.637 4.324 0.003 99.908

co7 63.630 4.328 63.629 4.324 0.002 99.908

Cco8 63.626 4.327 63.625 4.321 0.002 99.861

C09 63.656 4.329 63.654 4.325 0.003 99.908

C10 63.618 4.332 63.617 4.327 0.002 99.885

No. C01-C05: At first cycle, in fully charged states
%5 C01-CO5: 5 1 AMFHAH], EETBERE

No. C06-C10: After 25 cycles ending in fully charged states
%5 C06-C10: % 25 AN, ZEEARHRE
Notes 3% : Ambient temperature ¥ 53 J%: 23.0 °C

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And
change ratio is not less than 90%.

M5, FEdLEle. B, oA, BRI K. BEIEANT 90%.
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UN38.3 Test Report
T.5 External short circuit #MZ4E 5

No. Max. External Temperature Status
TAS) B R T B i (°C) 4
CO1 113.6 Pass &%

Cc02 114.2 Pass &%

Co3 111.9 Pass &%

Cco4 115.4 Pass &%

C05 113.8 Pass &%

C06 115.0 Pass &%

co7 116.4 Pass &%

co8 112.2 Pass &%

C09 113.7 Pass &%

C10 114.2 Pass &%

No. C01-C05: At first cycle, in fully charged states
%5 C01-CO5: 5 1AW, EaERBRES

No. C06-C10: After 25 cycles ending in fully charged states
%5 C06-C10: 25 25 MR Al, EeEAHRE
Notes 3% : Ambient temperature ¥ 53 J&: 23.3 °C

The samples external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire during the test and within six hours after test.

DA it AhFE iR BN 170°C, PR AN U/S 6 A N TR i e, Tokk.
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UN38.3 Test Report

Max. External Temperature Status
Th] B R T B i (°C) 4]
C11 23.6 Pass &%

Cc12 23.8 Pass &%

C13 23.5 Pass &%

C14 23.9 Pass &%

Cc15 24 1 Pass &%

C16 23.6 Pass &%

C17 23.5 Pass &%

C18 23.8 Pass &%

Cc19 24.0 Pass &%

C20 23.6 Pass &%

No. C11-C15: At first cycle at 50% of the design rated capacity
%5 C11-C15: 55 1 A7 A Y 50% it #UE & SRS

No. C16-C20: After 25 cycle at 50% of the design rated capacity
%5 C16-C20: 28 25 > 7 il Ll ] 50% 1 i 4 e 25 Btk
Notes 3% : Ambient temperature ¥ 53 JE: 23.2 °C

The samples external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire during the test and within six hours after test.

DA it AhFE iR BN 170°C, PR AN U/S 6 A N TR i e, Tokk.

T.7 Overcharge 3B 7
(Not Applicable ANi& )
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UN38.3 Test Report
T.8 Forced discharge &7 B

No. Status
G gt
C21 Pass &%

C22 Pass &%

C23 Pass &%

C24 Pass &%

C25 Pass &%

C26 Pass &%

Cc27 Pass &%

C28 Pass &%

C29 Pass &%
C30 Pass &%
C31 Pass &%

C32 Pass &%
C33 Pass &%
C34 Pass &#%

C35 Pass &%

C36 Pass &%

C37 Pass A i
C38 Pass & 1%
C39 Pass A%
C40 Pass £ 1%

No. C21-C30: At first cycle in fully discharged states
45 C21-C30: FAANARBEFY, BB ERE

No. C31-C40: After 25 cycles ending in fully discharged states
4’5 C31-C40: 525 MABCBRAM, e IR
Notes J3:%: Ambient temperature ¥£ 3575 /: 23.1 °C
There is no disassembly and no fire during the test and within seven days after the test.

FER AR AR S 7 RN TEARAR, e K.
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UN38.3 Test Report

VI. Conclusion %58

Test item Sample number Test reference Conclusion
WRTH HmE Wks% 2

United Nations Manual of Tests and
Altitude simulation Criteria, part III, subsection 38.3.4.1 Pass

5 AN G B CRIEAbRAET A1) S 1T o
43,55 38.3.4.1 71

United Nations Manual of Tests and
Thermal test Criteria, part III, subsection 38.3.4.2

R 1 B B Gl A ps dE T M) 28 TITAT
7,5 38.3.4.2°1

United Nations Manual of Tests and

Vibration & Criteria, part III, subsection 38.3.4.3
PR3N BA B Gl i Fbs dEF M) 28 11

4y 46 38.3.4.3

United Nations Manual of Tests and
Criteria, part III, subsection 38.3.4.4
Bea [ i A br dEF M) B IITE8
Iy, %5 38.3.4.4 7

United Nations Manual of Tests and
External short circuit Criteria, part III, subsection 38.3.4.5

B AL BRA E Calls Mps AE T M), 28 TITES
53,5 38.3.4.5 15

United Nations Manual of Tests and

Impact/Crush e Criteria, part III, subsection 38.3.4.6 Pass
£ A E7 AN BE A B I Ay v T 1), S8 TR X

5,55 38.3.4.6 T

United Nations Manual of Tests and Not
Overcharge Criteria, part III, subsection 38.3.4.7 Appli(c)able
b A E CRIAGRAEFM) I |
4y 38.3.4.7 1

United Nations Manual of Tests and

Forced discharge C21~C40 Criteria, part III, subsection 38.3.4.8 Pass
SR TR e B s A bR AR 0 S I Hi%

77,5 38.3.4.8 717

The submitted samples were complied with the stated requirements of United Nations Manual of Tests and

Criteria, part III, subsection 38.3, the test result is qualified.

Zere i, PRAHRIRE R IFFEBRE I CRIGMARAETIE) SHITER 7> 285 38.3 T ER, KllS5 i A &%
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UN38.3 Test Report

VII. Photo of The Sample #H£ME A

Model #I-5:: 105555
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UN38.3 Test Report

Important Notice

The test report is invalid without the official stamp of NCT.

A5 FIE NCT 36 5 TR

Nobody is allowed to photocopy or partly photocopy this test report without written permission
of NCT.

AR NCT Bl [FE, Mo E SRS .

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
KRS BN HAZA L MR AL TR

The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

RBEE, 6. BH. BH. R BOMERAEATE RS RS B
Objections to the test report must be submitted to NCT within 15 days.
RS BAEA R MTUER T Z H 15 RN FA AT SE .

The test report is valid for the tested samples only.

A A O IR A 2K

The Chinese contents in this report are only for reference.

AR P SCAERES

******End Of Report ﬁ%%}ﬁ******

Shenzhen NCT Testing Technology Co., Ltd.  JRIIVE A 45 A A B2 7]
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Guangdong, China
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